



4287 N. Hwy 51 - Perryville, MO 63775
800.887.4555 - Fax 573.547.6067

16900-A Baxter Rd - Chesterfield, MO 63005
800.532.9510 - Fax 636.537.2786

www.EarthworksStone.net
info@EarthworksStone.net

Earthworks Stone Testing Data

RUSTIC CLEFT

Report No. A-430068

Test Conducted

| | |
|----------------------------|------------|
| Unconfined | |
| Compressive Strength | 11,620 psi |
| Bulk Specific Gravity | 2.66 |
| Weight per Cubic Ft | 165.98 lb |
| Bulk Specific Gravity, SSD | 2.70 |
| Apparent Specific Gravity | 2.77 |
| Absorption, % | 1.46 |

Note 1: Unconfined compressive strength was conducted in accordance with ASTM Specification D2938.

Note 2: Absorption was conducted in accordance with ASTM D2216.

Note 3: Specific gravity was conducted in accordance with ASTM C127.